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Model LC1P85FA
Engine type Single cylinder, Air cooled, 4-
Displacement 3‘52c':c -

Net power 7.2kW/3600r/min

Bore x Stroke 85mmx62mm

Net torque 21/2400Nm / r / min
Starting system Electric

Lubrication system Splash

Air filter Half dry, dual-filter element
Engine oil capacity 0.8L

Net weight 23.5kg

Dimension 404mmx37Tmmx304mm
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A4k (CYLINDER HEAD)
75 TS N . " & S )@tk
No. Part No. TR Description RS Reqd. QTY CONSUMABLE GRADE

1 Hexagon bolt with flange |GB/T 5789 M6 L=25;%% 5 H4£Q16 4 C
2 Cylinder head cover T440 &4 1 C
3 120250051-0001 | STk 76 2B Gasket for cylinder head (T440 interface (N-8092) ; 1 A
4 Hexagon bolt with flange |T440 M10X1.25 L=65 & k#1024 6 C
5 Cylinder head T440; 1 B
6 120150267-0001 |51k %5 ) 34 Gasket for cylinder head |T440 f# 4NPEINTE 1 A
7 ocation pin T110 d=12 L=20; 2 C
8 270960028-0002 |k {¥ZE Spark plug RC12YC; Cr3+4fi4L, 1 A
9 Outlet gasket T370 {45, 1 A
10 Stud T180 M6/8 L=130;4%E W5 H47Q16 2 C
11 Hexagon bolt with flange |T320 M8 L=50;%%i5 F4££Q16 1 C
12 Flat washer T440_N4£10.5 4ME22 JEE2.5; A 1 C
13 air deflector T441; 85 W5 A8EQ16 1 C
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#3485 (CRANKCASE)

5 MBS Description BiRR A o SinE
No. Part No. Reqd. QTY ONSUMABLE GRADE
1 Breather tube 1440 58 PIMGERIR BRI A REACHEE K 1 A

2 Pipe clip T440 J8 4 1 A

3 110830060-0001 Crankcase cover gasket T440; 1 A

4 Speed regulating bracket T440; 717 77 3k oty B @ IBET /7N F R 2L THIBRE A7 1 C

5 Pin clip T040 HHEH ; 1 A

6 0il seal T320_d=6 D=11 b=4; 1 B

7 Flat washer TO5K_T21_W456_#ME13_JEFE1 65Mn; & 1kQ07 1 C

8 Speed regulating arm T320; K RshIE 1 B

9 Crankcase body T440_HLih R AL @ AL, A BIRE; 1 B

10 0il seal T110_d=35_D=52_b=7;#Hg/Cr6,/Pb/PBB/PBDE<10( 1 B

11 Hexagon bolt with flange GB/T 5789 M6 L=16;%% W5 H4#Q16 4 C

12 Pressing plate T440; ¥ 14 A 4£Q16 1 C

13 CAP, BREATHER CHAMBER T441 HUB S R A8 Q16 1 C

14 PACKING, BREATHER CHAMBER |T441 JoAMi i AR BAR BUHIFR A 1L ; 1 A

15 Leaf valve T370 JEMIMJE ; Cr3+5liit 1 B

16 Lifting eye T441; 1 C

17 Hexagon bolt with flange GB/T 16674. 1 M8 L=20; 4E % [14%Q16 1 C

18 Bearing GB/T 276 16003; 1 B
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Bi#4H3% (CRANKCASE COVER)
T TS = S @M
TR FR Description RS ~
No. Part No. : ’ P Reqd. QTY CONSUMABLE GRADE
1 Hexagon bolt with flange |T370 M8 L=35 S=12:4%5iH 9 C
2 380650337-0001 | yiEt 0il seal T110 _d=35 D=52 b=7;Hg 1 B
3 Crankcase cover T440; 1 C
4 ocation pin T110 d=8 L=12; 4 C
o Sealing plug screw T410 3/8-18NPTF JE ¥ w74 1 C
6 Governor gear pressing plafT320; 1 C
7 Components of governor geaT440; 1 B
8 Hexagon bolt with flange |GB/T 5789 M6 L=25;%E#5i 1 C
9 110690088-0001  [HLyM N5 0il rule combination 1440 ML R _Hr 25 B 1, iy 1 B
10 Hexagon bolt with flange |GB/T 5789 M6 L=20;%# 5 M 1 C




% /35 %€ (CRANKSHAFT/PISTON)

i) TR T2 Description MIRIR B GRS
No. Part No. Reqd. QTY CONSUMABLE GRADE
1 Piston ring combination T441 Bik, — ¥ flise1. 2: 1 A

2 Piston T440 Bi#k; 1 A

3 Steel cable baffle ring T110 JEZERTYE 2 B

4 Piston pin T430; 1 C

5 Connecting rod T441; 1 B

6 crankshaft T440 A%l 49; 1 B

7 Balancing shaft T440; 1 B

8 Flat washer 1370 P4217.4 4ME30 JE ] 1 B

9 Connecting rod bolt T441; 2 C

10 Key GB/T1095 L=54 6X6.3 A%Y; 1 B




HoSHL# (GAS DISTRIBUTION ADJUSTMENT)
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Valve rocker combinat]

T381 ; Rk SR RHICH e R Ab 2

Plate, push rod guide

T370; %5 W5 H%¥Q16

Push rod

T440;

Lifter, Valve

T110; % Hg/Cr6/Pb/PBB/PBDH

Valve adjustment cap

T110; % Hg/Cr6/Pb/PBB/PBDH

Valve locker

T11D; % Hg/Cr6/Pb/PBB/PBDH

Retainer, valve spring

T1ID_BiARE GEAL) HER

Inner spring of valve

T11D_HHCIRAS ; £ Hg/Cr6/Ph

Valve oil seal

T110; ¥ Hg/Cr6/Pb/PBB/PBDE

Seat, valve spring

T110; ¥ Hg/Cr6/Pb/PBB/PBDE
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Valve Kit

T370;

—
Do

Camshaft assy

T440 B;
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X2 (BLOWER HOUSING)

75 e A Description Wikt o Ty 4@ 1t
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 Starter outer cover T440; 2R 1 B
2 Hexagon nut with flange |GB/T 6177.1 ANwwliHgis M6 4 C
3 Stay stud T330 M6 L=90; ¥ 5 H4¥Q16 2 C
4 Stay stud T440 M6_L=91. 5 41 (14¢Q1 2 C
5 Fan cover comp. T440; & N E, feshisshE 1 B




At 3% (CARBURETOR)

7 B TS . i B Stk
No. No. Part No. Description DR Reqd. QTY CONSUMABLE GRADE

1 Carburetor gasket T440 HES B ZEE L 1 A

2 Heat insulating pad for car|T440 @& AGPF; 1 B

3 170430164-0001  [fhiH stk Carburetor gasket 1440 fhihi#s 5= S 2 A

4 170021922-0002  |fkidi#s Carburetor T441 HWEE PR, 4 1 B

5 170430173-0002 4k 825 5 #4 Carburetor gasket 1440 _FAEHR_ ZSJE A 1 A

6 Clip combination T400 ®11.5;i57548Q19 6 A

7 0il tube T370 N4E6.35 HME12. 1 A

8 1700100180001  [BRihJETE 5% Fuel filter T370; 1 A

9 Bolt, Flange GB/T 5789 M6 L=16;%k] 2 C

10 170460026-0001 |75 Gasoline pump 1381 Bzk JEEEHL7E ;I 1 B

11 T400 N4%6.35 #ME12. 1 A

12 T381 WN4%6.35 #ME12. 1 A

13 GB/T 5789 M6 1=20; %} 2 C

14 T440: 1 C
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K Ak (FLYWHEEL/IGNITION COMP)
5 F5 LR Description R IR A R
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 Hexagon nut with flangeT381 Ay M16X 1. 5; 851 HE:Q16 1 C
2 Starting disc T370; 8% W A 4EQ16 1 C
3 Impeller T370; 1 B
4 FLYWHEEL COMP T440; 1 B
5 Hexagon bolt with flangGB/T 5789 M6 L=30;%% ¥ H4EQ16 4 C
6 270190053-0002 75 B 2 B A Components of charging |T440 BiXK;i#i ;£ REACHEL K 1 A
7 270920308-0002 | x5k £k 1% COIL ASSY., IGNNTION  |T440 $7i+#k, 5k Q < J& BF bl ; 1 AEREA 1 A
8 Connecting wire T370_Je i ; i /e REACHEE 3K 1 A
9 Hexagon bolt with flangGB/T 5789 M6 L=16;4%%W5 H4¥Q16 2 C
10 270880173-0002 | EHE A RectifierVariable voltaT440; i A REACHE K 1 A
11 Hexagon bolt with flangGB/T 5789 M8 _L=80 S=12; %5 14¥Q16 2 C
12 270360094-0004  |iE&2zh B ML Components of starting |T440 H[r 25 5 {3 #3 J{E K ; i EREAC 1 B
13 rectifier voltage regul|T440; 1 C
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23 J8%% (AIR CLEANER)

5 e FHHES Description SRR A HE S PUE 1
No. No. Part No. Reqd. QTY CONSUMABLE GRADE

1 180020721-0003  |&JEds Air filter T440; 5 /£ REACH 3K 1 B

2 Bolt handle T370; 2 B

3 Air filter casing cover 1 B

4 180100097-0001 | %Ayt & Air filter element combination |[T440 Hy¥HJENG4T; 1 A

5 Air filter seat 1 B

6 Hexagon nut with flange GB/T 6177. 1 ANiiBilEih M6 ; 9% # 2 EE( 2 C

7 Hexagon bolt with flange GB/T 5789 M6 L=35;4E s F4¥QL6 1 C
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A EH] (CONTROL)
s Jhides FHHES Description BRIk & HE S PUE
No. No. Part No. Reqd. QTY CONSUMABLE GRADE
1 171680107-0003 |l THEA TS Throttle handle combinatior|T440;% ¥ FH%%Q16 3 hnE:FLARIN 1 B
2 380140013-0005 |/~ £ 3kik 24 g Hexagon bolt with flange |GB/T 5789 M6 L=16;%# ik FH4EQ16 2 C
3 171600067-0001 |3 33 Governing spring T440; 1 A
4 171590026-0001 |yl 4T Throttle rod T440; 1 B
5 171490003-0001  |BEJXTHF Choke valve bar T440; 1 B




